



中国认可
国际互认
检测
TESTING
CNAS L21870

Test Report

Sample Name: Tool vest

Sample model: JK-HL084

Applicant: Shantou Daigain Industrial Co.,
Ltd.

Report date: 2025-7-21

Fujian Berton Testing Service Co., Ltd



1/F., Building 2, No.23, Xinye Road, Wuping, Longyan, Fujian, china

Certificate Search: Tel: 4001788339, E-mail: Tony@fi-berton.com, <http://www.fi-berton.com>

BafMLm0

md6TtC4

Test Report

Test Report No. BT250725955163DR
Date of Issue 2025-7-21
Standard(s) 16 CFR 1610 Standard For Flammability Of Clothing Textiles

CLIENT INFORMATION:

Testing Laboratory name Fujian Berton Testing Service Co., Ltd
Address of Laboratory 1/F., Building 2, No.23, Xinye Road, Wuping, Longyan, Fujian, china
Applicant Shantou Daigain Industrial Co., Ltd.
Address of Applicant B13-1-2 Block, Bonded Zone, Shantou, Guangdong, China
Manufacturer Shantou Daigain Industrial Co., Ltd.
Address of Manufacture B13-1-2 Block, Bonded Zone, Shantou, Guangdong, China

SAMPLE INFORMATION:

Sample Name Tool vest
Sample Model JK-HL084
Trademark /
Testing Period: 2025-7-14~2025-7-21

OVERALL RESULT:

Test Result(S) PASS

Approved by: *peyeon* **Reviewed by:** *Kovri* **Tested by:** *Mason*



Test Requested and Conclusion(s) :

Test Requested		Conclusion
1	16 CFR 1610 Standard For Flammability Of Clothing Textiles	PASS

Component List / List of Materials

Component No.	Description
1.	Multi-pockets and Zipper Heavy Duty Tool Vest for Electricians

Flammability - US CPSC 16 CFR 1610 Standard For Flammability Of Clothing Textiles

Number	Test Results	Conclusion
No.1 (Use tests in their original state)	<0.1s	Class 1

Remarks:

Class	Plain surface textile fabric	Raised surface textile fabric
1	Burn time is 3.5 seconds or more ACCEPTABLE (3.5 secis a pass)	(1) Burn time is greater than 7.0 seconds; or (2) Burn time is 0-7 seconds with no base burns (SFBB). Exhibits rapid surface flash only. ACCEPTABLE.
2	Class 2 is not applicable to plain surface textile fabrics	Burn time is 4-7 seconds (inclusive) with base burn (SFBB). ACCEPTABLE.
3	Burn time is less than 3.5 seconds. NOT ACCEPTABLE	Burn time is less than 4.0 seconds with base bum (SFBB). NOT ACCEPTABLE.

Note / Key :

1. DNI = Did not ignite.
2. NA = Not Applicable
3. All styles of the submitted toy samples (and its accessories) was/were tested, the above result only showed the most severe burn rate of the samples.

Sample pictures



*** End of Report ***